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Min emission bandwidth

Test Result B4

TestMode Antenna | Freq(MHz) 6(1[35281\/\/ FL[MHZ] FH[MHz] | LimitftMHz] | Verdict

5745 15.32 5737.24 5752.56 0.5 PASS

11A Antl 5785 15.36 5777.24 5792.60 0.5 PASS

5825 15.68 5816.88 5832.56 0.5 PASS

5745 15.92 5736.64 5752.56 0.5 PASS

11AC20SISO Antl 5785 16.80 5776.60 5793.40 0.5 PASS

5825 15.96 5816.60 5832.56 0.5 PASS

11AC40SISO Antl 5755 35.36 5737.24 5772.60 0.5 PASS

5795 35.36 5777.24 5812.60 0.5 PASS

11AC80SISO Antl 5775 75.20 5737.40 5812.60 0.5 PASS
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Maximum power spectral density

Test Result
TestMode Antenna Freq(MHz) Result [dBm/MHZz] Limit{dBm/MHZz] Verdict
5180 4.1 <11.00 PASS
5220 41 <11.00 PASS
5240 4.85 <11.00 PASS
5260 5.11 <11.00 PASS
5300 5.4 <11.00 PASS
5320 5.58 <11.00 PASS
5500 3.13 <11.00 PASS
1A Antl 5580 231 <11.00 PASS
5700 2.96 <11.00 PASS
5720 _UNII-2C 3.76 <11.00 PASS
5720 _UNII-3 -0.58 <30.00 PASS
5745 0.41 <30.00 PASS
5785 1.74 <30.00 PASS
5825 0.89 <30.00 PASS
5180 3.93 <11.00 PASS
5220 3.49 <11.00 PASS
5240 4.32 <11.00 PASS
5260 4.53 <11.00 PASS
5300 4.89 <11.00 PASS
5320 5.09 <11.00 PASS
5500 3.7 <11.00 PASS
11AC20SISO Antl 5580 3.45 <11.00 PASS
5700 4.38 <11.00 PASS
5720 _UNII-2C 4.19 <11.00 PASS
5720_UNII-3 -0.05 <30.00 PASS
5745 -0.01 <30.00 PASS
5785 1.15 <30.00 PASS
5825 0.47 <30.00 PASS
5190 -0.01 <11.00 PASS
5230 0.21 <11.00 PASS
5270 1 <11.00 PASS
5310 1.33 <11.00 PASS
5510 0.11 <11.00 PASS
11AC40SISO Antl 5550 0.47 <11.00 PASS
5670 0.96 <11.00 PASS
5710_UNII-2C 0.67 <11.00 PASS
5710_UNII-3 -4.12 <30.00 PASS
5755 -2.53 <30.00 PASS
5795 -2.61 <30.00 PASS
5210 -4.54 <11.00 PASS
5290 -3.87 <11.00 PASS
5530 -5.05 <11.00 PASS
11AC80SISO Antl 5610 -4.46 <11.00 PASS
5690 _UNII-2C -4.31 <11.00 PASS
5690 UNII-3 -8.82 <30.00 PASS
5775 -7.45 <30.00 PASS

Note: 1.The Result and Limit Unit is dBm/500 kHz in the band 5.725-5.85 GHz.
2.The Duty Cycle Factor and is compensated in the graph.
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Appendix B. AC Conducted Emission Test Results

: Temperature : 25.3~26.2°C
Test Engineer : [Amos zhang : —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level (dBu\)
70.0
50.0 | 15E RS§247-QP
50.0 | 15E RSS247-AVG
40.0
=
30.0 h
| i
20.0 H
10.0
15 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15E RS5247-QP LISN-060105-L 2023 LINE
B © Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Lozs Remark
MHz ~ dBuV dE ~ dBuV  dBuV dE dE
1 0.159 35.67 -29.85 65.52 25.19 0.05 10.43 QF
2 0.159 23.77 -31.75 55.52 13.28 0.05 10.43 Average
3 0.186 30.96 -33.24 64.20 20.51 0.03 10.42 QP
4 0.186 20.76 -33.44 54.20 10.31 0.03 10.42 Average
5 0.208 35.64 -27.63 63.27 25.20 0.03 10.41 QF
& 0.208 25.94 -27.33 53.27 15.50 0.03 10.41 Average
7 0.417 31.08 -26.43 57.51 20.81 -0.01 10.28 QF
8 0.417 25.18 -22.33 47.51 14.81 -0.01 10.28 Average
9 0.440 31.15 -25.92 57.07 20.90 -0.01 10.26 QP
10 % 0.440 28.35 -18.72 47.07 18.10 —0.01 10.26 Average
11 1.054 26.20 —29.80 56.00 16.20 -0.10 10.10 QF
12 1.054 18.90 -27.10 46.00 8.90 =-0.10 10.10 Average
Sporton International Inc. (Kunshan) Page Number : Bl of B2
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saronas. FCC RF Test Report

Report No. : FR372609D

TEL : +86-512-57900158
FCC ID : 2APJ4-SLM920

: Temperature : 25.3~26.2°C
Test Engineer : [Amos zhang : —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level (dBuV)
70.0
0.0 | 15E RS§247-QP
50.0 | 15E RSS247-AVG
40.0 | '
i | i
30.0 ‘ ‘ 7
20.0( -4
10.0
015 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15E RS5247-QP LISN-060105-N 2023 NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
WHz ~ dBuv 38 ~ dBuv _ dBuv dE dE
1 0.152 35.97 -20.90 65.87 25.50 0.04 10.43 QF
2 0.152 30.77 -25.10 55.87 20.30 0.04 10.43 Average
3 0.163 33.97 -31.33 65.30 23.50 0.04 10.43 QF
4 0.163 17.77 -37.53 55.30 7.30 0.04 10.43 Average
5 0.182 34.07 -30.30 64.37 23.60 0.05 10.42 QP
6 0.182 18.67 -35.70 54.37 B.20 0.05 10.42 Average
7 0.217 35.64 -27.28 62.92 25.20 0.03 10.41 QF
g 0.217 28.34 -24.58 52.92 17.90 0.03 10.41 Average
9 0.437 29.70 -27.41 57.11 19.50 -0.06 10.26 QF
10 #  0.437 27.00 -20.11 47.11 16.80 —0.06 10.26 Average
11 1.100 29.20 -26.80 56.00 19.20 -0.10 10.10 QP
12 1.100 23.60 —22.40 46.00 13.60 -0.10 10.10 Average
Note:
1. Level(dBpV) = Read Level(dBpV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBpV) — Limit Line(dBuV)
Sporton International Inc. (Kunshan) Page Number : B2 of B2




saranas. FCC RF Test Report

Report No. : FR372609D

Radiated Spurious Emission Test Data

Test Engineer :

Koi Ji

Relative Humidity : 41 ~42 %

Temperature :

22~23 C

Radiated Spurious Emission Test Modes

Mode ‘ Band ‘ (BGal—TS) ‘ Modulation Channel Frequency ‘ g:{: ‘ RU ‘ Remark
Mode 1 U-NII-1 5.15-5.25 802.11a 36 5180 6Mbps - -
Mode 2 U-NII-1 5.15-5.25 802.11a 44 5220 6Mbps - -
Mode 3 U-NII-1 5.15-5.25 802.11a 48 5240 6Mbps - -
Mode 4 U-NII-2A 5.25-5.35 802.11a 52 5260 6Mbps - -
Mode 5 U-NII-2A 5.25-5.35 802.11a 60 5300 6Mbps - -
Mode 6 U-NII-2A 5.25-5.35 802.11a 64 5320 6Mbps - -
Mode 7 U-NII-2C | 5.47-5.725 802.11a 100 5500 6Mbps - -
Mode 8 U-NII-2C = 5.47-5.725 802.11a 116 5580 6Mbps - -
Mode 9 U-NII-2C = 5.47-5.725 802.11a 140 5700 6Mbps - -
Mode 10 U-NII-1 5.15-5.25 802.11ac VHT20 36 5180 MCSO - -
Mode 11 U-NII-1 5.15-5.25 802.11ac VHT20 44 5220 MCSO - -
Mode 12 U-NII-1 5.15-5.25 802.11ac VHT20 48 5240 MCSO - -
Mode 13 | U-NII-2A 5.25-5.35 802.11ac VHT20 52 5260 MCSO - -
Mode 14 | U-NII-2A 5.25-5.35 802.11ac VHT20 60 5300 MCSO - -
Mode 15 | U-NII-2A 5.25-5.35 802.11ac VHT20 64 5320 MCSO - -
Mode 16 | U-NII-2C = 5.47-5.725 802.11ac VHT20 100 5500 MCSO - -
Mode 17 | U-NII-2C = 5.47-5.725 802.11ac VHT20 116 5580 MCSO - -
Mode 18 | U-NII-2C =~ 5.47-5.725 802.11ac VHT20 140 5700 MCSO - -
Mode 19 U-NII-1 5.15-5.25 802.11ac VHT40 38 5190 MCSO - -
Mode 20 U-NII-1 5.15-5.25 802.11ac VHT40 46 5230 MCSO - -
Mode 21 | U-NII-2A 5.25-5.35 802.11ac VHT40 54 5270 MCSO - -
Mode 22 | U-NII-2A 5.25-5.35 802.11ac VHT40 62 5310 MCSO - -
Sporton International Inc. (KunShan) Page Number . C1 of C127
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o ss. FCC RF Test Report Report No. : FR372609D

Radiated Spurious Emission Test Modes

Mode Band FGal-rl]zd) Modulation Channel Frequency g::: RU Remark
Mode 23 U-NII-2C 5.47-5.725 802.11ac VHT40 102 5510 MCSO - -
Mode 24 U-NII-2C 5.47-5.725 802.11ac VHT40 110 5550 MCSO0 - -
Mode 25 U-NII-2C 5.47-5.725 802.11ac VHT40 134 5670 MCSO0 - -
Mode 26 U-NII-1 5.15-5.25 802.11ac VHT80 42 5210 MCSO0 - -
Mode 27 U-NII-2A 5.25-5.35 802.11ac VHT80 58 5290 MCSO - -
Mode 28 U-NII-2C 5.47-5.725 802.11ac VHT80 106 5530 MCSO - -
Mode 29 U-NII-2C 5.47-5.725 802.11ac VHT80 122 5610 MCSO0 - -
Mode 30 U-NII-3 5.725-5.85 802.11a 149 5745 6Mbps - -
Mode 31 U-NII-3 5.725-5.85 802.11a 157 5785 6Mbps - -
Mode 32 U-NII-3 5.725-5.85 802.11a 165 5825 6Mbps - -
Mode 33 U-NII-3 5.725-5.85 802.11ac VHT20 149 5745 MCSO0 - -
Mode 34 U-NII-3 5.725-5.85 802.11ac VHT20 157 5785 MCSO0 - -
Mode 35 U-NII-3 5.725-5.85 802.11ac VHT20 165 5825 MCSO0 - -
Mode 36 U-NII-3 5.725-5.85 802.11ac VHT40 151 5755 MCSO0 - -
Mode 37 U-NII-3 5.725-5.85 802.11ac VHT40 159 5795 MCSO0 - -
Mode 38 U-NII-3 5.725-5.85 802.11ac VHT80 155 5775 MCSO0 - -
Mode 39 U-NII-2C 5.47-5.85 802.11a 144 5720 6Mbps - -
Mode 40 U-NII-2C 5.47-5.85 802.11ac VHT20 144 5720 MCSO0 - -
Mode 41 U-NII-2C 5.47-5.85 802.11ac VHT40 142 5710 MCSO - -
Mode 42 U-NII-2C 5.47-5.85 802.11ac VHT80 138 5690 MCSO - -

Co-location

Mode Band éagg) Modulation Channel Frequency ‘ gg{: ‘ RU Remark

Mode 43 U-NII-2C 5.47-5.725 802.11a 140 5700 6Mbps - -
Part 90R B14 BW 5M
Sporton International Inc. (KunShan) Page Number . C2 of C127
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SPORTON LAB.

FCC RF Test Report

Report No. : FR372609D

Summary of each worse mode

Mode Modulation Ch. ('I:vrlquz) (dléi\ca}lm) (dléiun\]/i;m) M(%ré;)in Pol. i?/gk Result Remark
1 802.11a 36 5138.73 46.62 54.00 -7.38 \% AVERAGE Pass Band Edge
1 802.11a 36 | 10360.00 58.79 68.20 -9.41 \Y, PEAK Pass Harmonic
2 802.11a 44 - - - - - - - Band Edge
2 802.11a 44 | 10440.00 58.24 68.20 -9.96 \Y, PEAK Pass Harmonic
3 802.11a 48 - - - - - - - Band Edge
3 802.11a 48 | 10480.00 56.16 68.20 -12.04 \% PEAK Pass Harmonic
4 802.11a 52 - - - - - - - Band Edge
4 802.11a 52 | 10520.00 54.66 68.20 -13.54 \Y, PEAK Pass Harmonic
5 802.11a 60 - - - - - - - Band Edge
5 802.11a 60 | 10600.01 41.47 54.00 -12.53 \% AVERAGE Pass Harmonic
6 802.11a 64 | 5379.04 44.95 54.00 -9.05 V | AVERAGE | Pass | Band Edge
6 802.11a 64 | 10640.00 44.32 54.00 -9.68 \% AVERAGE Pass Harmonic
7 802.11a 100 | 5459.62 47.26 54.00 -6.74 \% AVERAGE Pass Band Edge
7 802.11a 100 | 11000.00 50.02 54.00 -3.98 \Y, AVERAGE Pass Harmonic
8 802.11a 116 - - - - - - - Band Edge
8 802.11a 116 = 11160.00 50.38 54.00 -3.62 \Y, AVERAGE Pass Harmonic
9 802.11a 140 @ 5725.68 64.41 68.20 -3.79 \% PEAK Pass Band Edge
9 802.11a 140 | 11400.00 50.78 54.00 -3.22 H AVERAGE Pass Harmonic
10 802.11ac VHT20 36 5148.75 48.23 54.00 -5.77 \% AVERAGE Pass Band Edge
10 802.11ac VHT20 36 | 10360.00 59.62 68.20 -8.58 \% PEAK Pass Harmonic
11 802.11ac VHT20 44 - - - - - - - Band Edge
11 802.11ac VHT20 44 | 10440.00 58.53 68.20 -9.67 \% PEAK Pass Harmonic
12 802.11ac VHT20 48 - - - - - - - Band Edge
12 802.11ac VHT20 48 | 10480.00 56.24 68.20 -11.96 \% PEAK Pass Harmonic
13 802.11ac VHT20 52 - - - - - - - Band Edge
13 802.11ac VHT20 52 | 10520.00 64.84 68.20 -3.36 \% PEAK Pass Harmonic
14 802.11ac VHT20 60 - - - - - - - Band Edge
14 802.11ac VHT20 60 | 10600.00 48.77 54.00 -5.23 \% AVERAGE Pass Harmonic
15 802.11ac VHT20 | 64 | 5350.00 45.40 54.00 -8.60 V | AVERAGE @ Pass Band Edge
15 802.11ac VHT20 64 | 10640.00 47.77 54.00 -6.23 \% AVERAGE Pass Harmonic
16 802.11ac VHT20 | 100 | 5459.30 46.45 54.00 -7.55 \% AVERAGE Pass Band Edge
16 802.11ac VHT20 | 100 | 11000.00 47.76 54.00 -6.24 \% AVERAGE Pass Harmonic
17 802.11ac VHT20 | 116 - - - - - - - Band Edge
17 802.11ac VHT20 | 116 | 11160.00 49.65 54.00 -4.35 \% AVERAGE Pass Harmonic
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SPORTON LAB.

FCC RF Test Report

Report No. : FR372609D

Summary of each worse mode

Mode Modulation Ch. ('I:vrlquz) (dléi\ca}lm) (dléiun\]/i;m) M(%ré;)in Pol. i?/gk Result Remark
18 802.11ac VHT20 | 140 | 5728.16 59.05 68.20 -9.15 \% PEAK Pass Band Edge
18 802.11ac VHT20 | 140 11400.00 50.34 54.00 -3.66 H AVERAGE Pass Harmonic
19 802.11ac VHT40 38 5149.85 48.68 54.00 -5.32 \% AVERAGE Pass Band Edge
19 802.11ac VHT40 | 38 | 10380.00 59.27 68.20 -8.93 \Y, PEAK Pass Harmonic
20 802.11ac VHT40 46 5115.13 47.25 54.00 -6.75 H AVERAGE Pass Band Edge
20 802.11ac VHT40 46 | 10460.00 57.12 68.20 -11.08 \% PEAK Pass Harmonic
21 802.11ac VHT40 54 5042.80 47.74 54.00 -6.26 H AVERAGE Pass Band Edge
21 802.11ac VHT40 | 54 | 10540.00 49.96 68.20 -18.24 \Y, PEAK Pass Harmonic
22 802.11ac VHT40 62 5350.13 47.39 54.00 -6.61 \% AVERAGE Pass Band Edge
22 802.11ac VHT40 | 62 | 10620.00 45.19 54.00 -8.81 \Y, AVERAGE Pass Harmonic
23 802.11ac VHT40 | 102 | 5459.37 47.82 54.00 -6.18 \% AVERAGE Pass Band Edge
23 802.11ac VHT40 | 102 | 11020.00 45.61 54.00 -8.39 \% AVERAGE Pass Harmonic
24 802.11ac VHT40 | 110 | 5454.91 46.64 54.00 -7.36 \% AVERAGE Pass Band Edge
24 802.11ac VHT40 | 110 | 11100.00 47.25 54.00 -6.75 \% AVERAGE Pass Harmonic
25 802.11ac VHT40 | 134  5455.85 46.45 54.00 -7.55 H AVERAGE Pass Band Edge
25 802.11ac VHT40 | 134 | 11340.00 49.79 54.00 -4.21 \% AVERAGE Pass Harmonic
26 802.11ac VHT80 42 5134.97 50.37 54.00 -3.63 \% AVERAGE Pass Band Edge
26 802.11ac VHT80 42 | 10420.00 50.02 68.20 -18.18 \% PEAK Pass Harmonic
27 802.11ac VHT80 @ 58 | 5350.75 47.65 54.00 -6.35 V | AVERAGE @ Pass Band Edge
27 802.11ac VHT80 58 | 10580.00 44.60 68.20 -23.60 H PEAK Pass Harmonic
28 802.11ac VHT80 | 106 | 5454.89 48.40 54.00 -5.60 \% AVERAGE Pass Band Edge
28 802.11ac VHT80 | 106 | 11060.00 47.30 74.00 -26.70 \% PEAK Pass Harmonic
29 802.11ac VHT80 | 122 | 5446.57 46.77 54.00 -7.23 H AVERAGE Pass Band Edge
29 802.11ac VHT80 | 122 | 11220.00 45.37 54.00 -8.63 H AVERAGE Pass Harmonic
30 802.11a 149 = 5605.60 57.55 68.20 -10.65 \Y PEAK Pass | Band Edge
30 802.11a 149 | 11490.00 50.58 54.00 -3.42 \% AVERAGE Pass Harmonic
31 802.11a 157 - - - - - - - Band Edge
31 802.11a 157 | 11570.00 50.77 54.00 -3.23 H AVERAGE Pass Harmonic
32 802.11a 165 | 5957.20 58.41 68.20 -9.79 H PEAK Pass Band Edge
32 802.11a 165 | 11650.00 44.52 54.00 -9.48 \% AVERAGE Pass Harmonic
33 802.11ac VHT20 | 149 | 5646.80 56.87 68.20 -11.33 \% PEAK Pass Band Edge
33 802.11ac VHT20 | 149 @ 11490.00 50.02 54.00 -3.98 \% AVERAGE Pass Harmonic
34 802.11ac VHT20 | 157 - - - - - - - Band Edge
34 802.11ac VHT20 | 157 | 11570.00 50.24 54.00 -3.76 H AVERAGE Pass Harmonic
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SPORTON LAB.

FCC RF Test Report

Report No. : FR372609D

Summary of each worse mode

Mode Modulation Ch. ('I:\;quz) (dII::’,?J\C:}Im) (dléiun\]/i/tm) M(%rg)in Pol. iszk Result Remark
35 802.11ac VHT20 | 165 @ 5935.20 59.01 68.20 -9.19 H PEAK Pass Band Edge
35 802.11ac VHT20 | 165 | 11650.00 44.04 54.00 -9.96 \Y, AVERAGE Pass Harmonic
36 802.11ac VHT40 | 151 @ 5936.35 58.91 68.20 -9.29 H PEAK Pass Band Edge
36 802.11ac VHT40 | 151 | 11510.00 47.59 54.00 -6.41 H AVERAGE Pass Harmonic
37 802.11ac VHT40 | 159 @ 5956.00 57.07 68.20 -11.13 H PEAK Pass Band Edge
37 802.11ac VHT40 | 159 @ 11590.00 46.61 54.00 -7.39 \% AVERAGE Pass Harmonic
38 802.11ac VHT80 | 155  5928.40 57.70 68.20 -10.50 H PEAK Pass Band Edge
38 802.11ac VHT80 | 155 | 11550.00 42.19 54.00 -11.81 \% AVERAGE Pass Harmonic
39 802.11a 144 - - - - - - - Band Edge
39 802.11a 144 | 11440.00 50.33 54.00 -3.67 \% AVERAGE Pass Harmonic
40 802.11ac VHT20 | 144 - - - - - - - Band Edge
40 802.11ac VHT20 | 144 @ 11440.00 50.65 54.00 -3.35 H AVERAGE Pass Harmonic
41 802.11ac VHT40 | 142 - - - - - - - Band Edge
41 802.11ac VHT40 | 142 | 11420.00 47.60 54.00 -6.40 \% AVERAGE Pass Harmonic
42 802.11ac VHT80 @ 138 - - - - - - - Band Edge
42 802.11ac VHT80 | 138 | 11380.00 43.16 54.00 -10.84 \% AVERAGE Pass Harmonic

Co-location

Mode | Modulation | Ch. (II:\/rlaqz) (dléi\ce/%) (dléiun\]/i;m) M(%rg)in Pol. Z?/Zk Result Remark
43 802.11a 140 5726.56 57.22 68.20 -10.98 H PEAK Pass Band Edge
43 802.11a 140 | 11400.00 48.39 54.00 -5.61 H AVERAGE Pass Harmonic
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saranas. FCC RF Test Report

Report No. : FR372609D

Mode Band Edge
U-NII-1_5.15-5.25_802.11a_CH36_5180MHz
ANT
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
L2 U ] | NN 2A -2
650 ] LMMV : 50
L O T e A ot N i
a kL i
Peak
325 35
163 163
sl 50, 5140, 580, 5180, 5200 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 518425 57.81 74.00 -16.19 41.09 34.29 12.44 30.01 0.0 1ol 333 PEMK 1 5180.00 97.52 --seev oomeee 80.95 34.15 12.44 30.62 0.00 101 333 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95 1
B3 813
650 50
-N-A-0-H0-28--NIL2CHAVG)
4 448
Av
g 325 35
163 163
il 50, 5140, 580, 5180, 5200 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5100.%9 46,32 54.00 -7.68 29.59 34.30 12.44 30.01 @.00 1Al 333 AVERAGE 1 5180.00 89.21 ----ev -eeee- 72,65 .04 12.44 30.62 0.00 101 333 AVERAGE

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: 2APJ4-SLM920
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Mode Band Edge
U-NII-1_5.15-5.25_802.11a_CH36_5180MHz
ANT
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
U-H1L-H0-28A-2C) ] | NN 2A -2
50 1 \‘w 50
et s I
48 448
Peak
325 35
163 163
sl 50, 5140, 80, 5180, 5200 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5138.35 60.06 74.00 -13.94 43.40 34.22 12.45 30.01 0.0 108 250 PEAK 1 5160.00 102,49 ----vv -oeee- 85,92 34.15 12.44 30.62 0.00 100 250 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95 1
B3 813
50 50
-3 0-H0-28-U-NI-2CHAVE)
4 ! Ll
Av
g 325 35
163 163
sl 50, 5140, 580, 5180, 5200 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 513873 46.62 54.00 -7.38 29.95 34.22 12.45 30.01 @.00 109 250 AVERAGE 1 5180.00 9428 ----ev -eeee- 7772 .04 1244 30.62 0.00 100 250 AVERAGE

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: 2APJ4-SLM920
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Pol. Horizontal Vertical
e B L B
138 1134
a5 is
i UM NEZA DN i N UNEZA DN
U] NS LT e L S I

-G L U UG

Peak MWW mipiprania i

Avg 35 3!
163 163
7000 s200. 11400, 13600, 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant (able Preamp Awc APos TPos Linit Over Read Ant Cable Preamp Auwc APos TPos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
Mdindn B B @B B B 6 m dy Mdindn & BN dh B B 6 o dy
1 10360.08 49.82 68.20 -18.38 59.33 37.62 18.06 65.19 @.00 -~  --- PEAK 1 10360.06 58.79 68.20 -9.41 68.31 37.62 15.05 65.19 @.00 109 298 PEAK
Sporton International Inc. ((KunShan) Page Number . C8 of C127
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Pol. Horizontal Vertical
1‘,““mellilﬂu‘ﬂm] 1 Level {dBuVim)
1138 1134
915 95
8.3 8.3
-HI1-U--2A L N0-2C U-HIA-U-H-2A 0 80-2C
S _1L LT Jim 1L
50 Al 1
1 B NN 2A L ZCHAVG) 1 B U282V
s | ; l
Peak WWWH g A
Avg 35 3!
163 163
7000 §200. 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant (able Preamp Awc APos TPos Linit Over Read Ant Cable Preamp Auwc APos TPos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
Mdindn B B @B B B 6 m dy Mdindn & BN dh B B 6 o dy
1 10440.00 45.92 68.20 -19.28 56.61 37.78 18.31 6518 @.08 -~  --- PEAK 1 10449.00 58.24 68.20 -9.96 67.33 37.78 18.31 6510 0.00 266 341 PEAK
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Pol. Horizontal Vertical
1‘,““mellilﬂu‘ﬂm] 1 Level {dBuVim)
1138 1134
915 95
8.3 8.3
-HI1-U--2A L N0-2C U-HIA-U-H-2A 0 80-2C
S _1L LT Jim 1L
1 B NN 2A L ZCHAVG) 1 1 B U282V
Peak e ] x y
WP L e i g e
Wiy a msiyhsiiere
Avg 35 3!
163 163
7000 §200. 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant (able Preamp Awc APos TPos Linit Over Read Ant Cable Preamp Auwc APos TPos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
Mdindn B B @B B B 6 m dy Mdindn & BN dh B B 6 o dy
1 10480.00 47.95 68.20 -20.25 57.67 37.78 18.23 65.65 @.00 -~ .- PEAK 1 1p480.00 56.16 68.20 -12.04 65.27 37.70 18.24 65.05 .00 3B 1 PEAK
Sporton International Inc. ((KunShan) Page Number : C10 of C127

TEL : +86-512-57900158
FCC ID: 2APJ4-SLM920



samran s, FCC RF Test Report

Report No. : FR372609D

Pol. Horizontal Vertical
mmﬂl[ﬂﬂu‘ﬂm] 1 Level {dBuVim)
1138 1134
915 95
8.3 8.3
-HI1-U--2A L N0-2C U-HIA-U-H-2A 0 80-2C
S _1L LT Jorm 1T
1 B NN 2A L ZCHAVG) - 1 _ U282V
| ™
Peak o AR Y nwm,., i M
Avg 35 3!
163 163
7000 §200. 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant (able Preamp Awc APos TPos Linit Over Read Ant Cable Preamp Auwc APos TPos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
Mdindn B B @B B B 6 m dy Mdindn & BN dh B B 6 o dy
1 10520.00 45.52 68.20 -19.68 57.70 37.78 18.13 65.01 .00 === PEAK 1 10520.06 54.66 68.20 -13.54 63.83 37.70 18.14 65.61 0.00 340 1 PEAK

Sporton International Inc. ((KunShan)
TEL : +86-512-57900158
FCC ID: 2APJ4-SLM920

Page Number : C11 of C127




samran s, FCC RF Test Report Report No. : FR372609D

Pol. Horizontal Vertical
1‘,““Ltwei(llBlJ‘ﬂm] 11“ Level (dBuVim)
113§ 1134
915 915
B3 B3
U-HIH4--M0- 28 0-2C U-NIH--N-2A- U020
i gy S LT g gy S SR I
U-N-1--N0-2A-U-HI-2CHAVG) 1 U-N-1--N-2A--H-2CHAVG)
— 4 1 - B I &l [ - B &l
LLE § —— T 7y
Peak T et o T i o AR
35 !
Avg
163 163
1000 9200, 11400, 13600, 16800, 18000 1000 900, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (NHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Over Read Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
WrdumBNn & BN B & B & o iy MroufnBNn & EW B & B & o i
1 10609.01 48.33 74.80 -25.67 5772 37.70 17.83 6492 0.00 108 0 PEA 1 10609.01 5255 74.80 -21.45 6L.94 37.70 17.83 6492 0.00 300 1 PEA
1 10683.01 37.65 54.86 -16.35 47.84 37.78 17.83 64.92 Q.08 100 @ AVERAGE 1 10683.01 41.47 54.80 -12.53 SA.86 37.78 17.83 64.92 .08 300 2 AVERAGE
Sporton International Inc. ((KunShan) Page Number : C12 of C127

TEL : +86-512-57900158
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saranas. FCC RF Test Report

Report No. : FR372609D
6
Mode Band Edge
U-NII-2A_5.25-5.35_802.11a_CH64_5320MHz
ANT 1
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95 1
B -HIA-U-H-28-UA-2C B
] | 1 UNEA-R-ZAUN-2C
650 ! 50
1 |y
48 448
Peak
325 35
163 163
sl 530, 5340, 5360, 5380, 5400 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5365.65 55.68 74.00 -18.32 38.61 34.60 12.53 30.06 0.0 108 330 PEAK 1 5320.00 9419 --eeev oomeee 7700 .44 12.60 30.65 0.00 100 330 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95
1
B3 813
650 50
U242 V) L L LN 2A-A-CEAVE)
48 448
Av
g 325 35
163 163
sl 530, 5340, 5360, 5380, 5400 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 53%9.85 4477 5400 -9.13 27.75 34.60 12.48 30.06 @.00 109 330 AVERAGE 1 5320.00 86,61 ----vv -=--m- 69.60 34.47 12.59 30.65 0.00 100 330 AVERAGE
Sporton International Inc. (KunShan) Page Number . C13 of C127

TEL : +86-512-57900158
FCC ID: 2APJ4-SLM920



saranas. FCC RF Test Report

Report No. : FR372609D
6
Mode Band Edge
U-NII-2A_5.25-5.35_802.11a_CH64_5320MHz
ANT 1
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B -HIA-U-H-28-UA-2C B
| ] | 1 UNEA-R-AUN-C
650 50
| i s
48 448
Peak
325 35
163 163
sl 530, 5340, 5360, 5380, 5400 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5356.55 56.67 74.00 -17.93 38.98 34.60 12.55 30.06 0.00 108 264 PEAK 1 5320.00 108,68 -----~ -=---- B3.67 34.47 12.59 30.65 0.00 100 264 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95 1
B3 813
50 50
U242 V) L UK N-AN-2C A
48 1 448
Av
g 325 35
163 163
sl 530, 5340, 5360, 5380, 5400 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5379.64 44.95 5400 -9.05 27.99 34.60 12.51 30.06 @.00 108 264 AVERAGE 1 5320.00 9265 ----ev -eeoe- 75,64 3447 12.59 30.65 0.00 100 264 AVERAGE
Sporton International Inc. (KunShan) Page Number . C14 of C127

TEL : +86-512-57900158
FCC ID: 2APJ4-SLM920



samran s, FCC RF Test Report Report No. : FR372609D

Pol. Horizontal Vertical
1‘,wuz\mi(ll&]‘ﬂm] 11“ Level (dBuVim)
113§ 1134
915 915
B3 B3
U-HIH4--M0- 28 0-2C U-NIH--N-2A- U020
i gy S LT g gy S SR I
L 1 ~ 1 U 28-U-NI2CHAVG)| 1 f ~ U-HA-U-N-2A-L-H-2CAVG) |
L § —
Peak W LTI i
35 !
Avg
163 163
1000 9200, 11400, 13600, 16800, 18000 1000 900, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Over Read Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
WrdumBNn & BN B & B & o iy MroufnBNn & EW B & B & o i
1 10640.00 5438 74.00 -19.62 63.62 37.74 17.89 64.67 0.00 100 141 PEAK 1 10640.00 55.41 74.00 -18.59 64.65 37.74 17.89 64.87 0.00 100 298 PEAK
7 10643.08 43.35 54.80 -10.64 52.68 37.74 17.89 64.87 0.08 160 141 AVERMGE 1 10640.08 44.32 54.80 -9.68 53.5 37.74 17.89 64.87 0.8 109 295 AVERAGE
Sporton International Inc. ((KunShan) Page Number : C15 of C127

TEL : +86-512-57900158
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o ss. FCC RF Test Report Report No. : FR372609D
7
Mode Band Edge
U-NII-2C_5.47-5.725_802.11a_CH100_5500MHz
ANT 1
Pol. Horizontal Fundamental
: o LEVEI (dBuVim) i o LEVEH (dBuVim)
1138 1138
1
15 175
813 13
] | 0 UNEA-R-AUN-2C
650 &1
L L Caan
488 19
Peak
15 s
163
163
8560 5362 5414, 546, 5418, 510 [
Frequency (MHz) 1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Over Resd At Cable Preamp Aux APos Thos N
Freq Level Line Linit Level Factor Loss Factor Factor Remark Unit Over Read  Ant Cable Preamp  Aux APos  Thos
- Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B BV dB/m B dB dB o deg -
1 543393 57.42 74.00 -15.58 40.20 34.60 12.69 30.07 0.0 108 337 PENK Wiz douW/m dBuv/m @B oBV B B A8 B om deg
1 5463.37 58.27 68.20 -9.93 4A.88 34.60 12.87 30.08 0.6 18 337 PEAK 1 5500.00 103,68 ---vv -meme- 86,10 34.60 13.06 30.08 0.0 loe 337 PEK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95 1
B3 813
650 50
U324 U2 V) L L NI 2A-A-2CEAVE)
49 1 44 S
Av
g 325 35
163 163
U U
5350 532 414, S4. 518, 510 1000 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5459.83 46.39 54.00 -7.61 29.02 34.60 12.85 30.08 @.00 109 337 AVERAGE 1 5500.00 9452 ----ev oemeee 76,94 34.60 13.06 30.68 0.00 100 337 AVERAGE
Sporton International Inc. (KunShan) Page Number . C16 of C127

TEL : +86-512-57900158
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o ss. FCC RF Test Report Report No. : FR372609D

Mode Band Edge

U-NII-2C_5.47-5.725_802.11a_CH100_5500MHz

ANT 1
Pol. Vertical Fundamental
: o LEVEI (dBuVim) i o LEVEH (dBuVim)
1138 1138 1
15 175
813 13
. U N-2A-ULAI-2C TUTIL ML LT 0 UNEA-R-AUN-2C
' 50
488 19
Peak
15 s
163
163
8560 5362 5414, 546, 5418, 510 [
Frequency (MHz) 1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Over Resd At Cable Preamp Aux APos Thos N
Freq Level Line Linit Level Factor Loss Factor Factor Remark Unit Over Read  Ant Cable Preamp  Aux APos  Thos
- Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B BV dB/m B dB dB o deg -
1 5458.25 58.52 74.00 -15.48 4115 34.60 12.84 30.07 0.00 108 254 PEXK Wiz douW/m dBuv/m @B oBV B B A8 B om deg
7 54pd.61 5B.35 68.20 -9.85 48.95 34.60 12.87 30.08 0.6 18 254 PEAK 1 5500.00 108,28 ----vv -=-me- 9,76 3460 13.06 30.08 0.00  log 254 PEK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
650 50
U328 U-H-2CAVE) L U N-AN-2CHAG)
s 1 ) e
Av
g 325 35
163 163
U U
5350 532 414, S4. 518, 510 1000 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5459.62 47.26 54.00 -6.74 29.89 34.60 12.85 30.08 @.00 109 254 AVERAGE 1 5500.00 99.01 ----ev -oeee- B1.43 34.60 13.06 30.68 0.00 100 254 AVERAGE
Sporton International Inc. (KunShan) Page Number . C17 of C127

TEL : +86-512-57900158
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samran s, FCC RF Test Report Report No. : FR372609D

Pol. Horizontal Vertical
mLeveI(ﬂ&Mm] 11“ Level (dBuVim)
113§ 1134
915 915
B3 B3
U-HIH4--M0- 28 0-2C U-NIH--N-2A- U020
i gy S LT By O ey Y A W
4 ! ~ 1 U 28-U-NI2CHAVG)| 4 ~ 1 NN 2A-U-NI-2CHAVG)|
m " & ol L
Peak I—— st
35 !
Avg
163 163
1000 9200, 11400, 13600, 16800, 18000 1000 900, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Over Read Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
WrdumBNn & BN B & B & o iy MroufnBNn & EW B & B & o i
1 11609.00 56,22 74.80 -17.78 64.35 38.20 18.13 6446 0.00 100 340 PEAK 1 11609.00 6152 74.00 -12.45 69.65 38.20 18.13 6446 0.00 300 262 PEAK
7 1lped.be 44.72 54.8¢ -9.28 585 38.28 18.13 6446 0.08 100 340 AVERAGE 1 11060.068 50.62 54.8¢ -3.98 56.15 38.28 18.13 6446 0.8 300 282 AVERAGE
Sporton International Inc. ((KunShan) Page Number : C18 of C127
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samran s, FCC RF Test Report Report No. : FR372609D

Pol. Horizontal Vertical
T L)
113§ 1134
915 915
B3 B3
U-HIH4--M0- 28 0-2C U-NIH--N-2A- U020
i gy S LT By O ey Y Ny W
_ L L ? BRI L L I imu-jmm@
m " ol
Peak i LWWWW i STITNRFIgP T
35 !
Avg
163 163
1000 9200, 11400, 13600, 16800, 18000 1000 900, 11400, 13600, 16800, 18000
Frequency (NHz) Frequency (NHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Over Read Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
WrdumBNn & BN B & B & o iy MroufnBNn & EW B & B & o i
1 11168.08 5737 74.80 -16.63 €5.06 38.36 18.22 64.27 0.00 100 354 PEAK 1 11160.00 6195 74.00 -12.05 69.64 38.36 18.22 64.27 0.00 100 360 PEAC
7 11168.6e 45.88 54.8¢ -8.12 53.57 38.36 18.22 64.27 0.0 100 354 AVERMGE 1 11168.068 50.38 54.B¢ -3.62 56.87 38.36 18.22 64.27 G.08 100  30@ AVERAGE
Sporton International Inc. ((KunShan) Page Number : C19 of C127
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samran s, FCC RF Test Report

Report No. : FR372609D

Pol. Horizontal Fundamental
1H|.M(dmwml mLeveI{anWml
134 1134
1
14 et 915
) B3
i(ly M« U-HI-A-U-N-2A A2 ] ] i U 2A N
80 "JM ! 650
1
u %MLNMAM‘ Wl by ‘1‘.““4#.‘_'»4 w Lo et "W"d ety
Peak W”’“’m
eal
38 38
163 163
5685 5101, il 5T 548, 5785 1000 0. 0. 400, 5600. 000
Frequency (WHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Wit B B B B B a dy MBWndwn B BY & & B & a g
1 5737.60 57.26 68.20 -10.94 39.24 34.68 13.41 30.07 0.0 102 338 PEAK 1 5700.00 99.51 ----ev ooeeee B1.99 34.60 13.19 30.69 0.00 102 335 PEAK
mLeveI{anWml
1134
915 i
B3
650
L L U-NIA-U-NT-2A-U-D-2C{AVG)
il
43... I\MM
Avg Blank i e
o
163
1000 0. 0. 400, 5600. 000
Frequency (MHz)
Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Remark

Wiz douV/m dBuv/m @B oBV B B A8 B om deg
1 5700.00 99,75 ----em ooeeee 7307 .59 13.08 0.9 0.00 102 338 AVERAGE

Sporton International Inc. ((KunShan)
TEL : +86-512-57900158
FCC ID: 2APJ4-SLM920

Page Number : C20 of C127




SPORTON LAB.

FCC RF Test Report

Report No. : FR372609D

Pol. Vertical Fundamental
1H|.M(dmlwml 1M|.M{dmwml
138 1138
. 1
918 /f it \ w8
1K 8.3
ﬂ"w M -8 ] L] i T BNEAN-ZA -
B0 M i 650
) e At il il g ey
s i by gt i S P ishi A
Peak al
35 SZEW
16 163
5685 510, i, 573, 5148, 5185 1000 0. 0. 4600, 5800, 1000
Frequency (WHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Wit B B B B B a dy MBWndwn B BY & & B & a g
1 574312 58.31 68.20 -9.09 40.23 34.69 13.46 30.07 0.0 1ol 295 PEXK 1 5700.00 101,78 -----v -=--=- B4.12 3459 13.08 30.09 0.00 101 295 PEAK
1M|.M{dmwml
1138
915 1
8.3
650
L . LN 2A-A-2CTAVG)
il
43... _f'-"\.r‘“-‘f"""""""“
Avg Blank u e
e
163
1000 0. 0. 4600, 5800, 1000
Frequency (MHz)
Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Remark
MBWndwn B BY & B B & a g
1 5700.00 93.09 ----ev -oeee- 7548 3460 1310 30.89 .00 101 295 AVERAGE

Sporton International Inc. ((KunShan)
TEL : +86-512-57900158
FCC ID: 2APJ4-SLM920
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samran s, FCC RF Test Report Report No. : FR372609D

Pol. Horizontal Vertical
1‘,““Ltz\mi(ll&]‘ﬂm] 11“ Level (dBuVim)
113§ 1134
915 915
B3 B3
U-HIH4--M0- 28 0-2C U-NIH--N-2A- U020
i gy S LT Jm SR I
R S _ . “-"&ﬂ-ﬂ-u-jﬂqﬁ\@ _ ~ 1 NN 2A-U-NI-2CHAVG)|
m § e T '!I
Peak A WU p——r T
35 !
Avg
163 163
1000 9200, 11400, 13600, 16800, 18000 1000 900, 11400, 13600, 16800, 18000
Frequency (NHz) Frequency (NHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Over Read Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
WrdumBNn & BN B & B & o iy MroufnBNn & EW B & B & o i
1 11400.00 62,09 74.00 -11.91 69.37 38.30 15.42 o400 0.00 3302 19 PEAK 1 11400.00 62.45 74.80 -11.55 69.73 38.30 15.42 cd.00 0.00 100 26 PEAK
7 11400.00 S8.78 54.8¢ -3.22 56.86 38.38 13.42 64.0@ .08 332 19 AVERMGE 1 11400.08 50.43 54.B8 -3.52 57.76 38.38 18.42 64.08 0.8 10 261 AVERAGE
Sporton International Inc. ((KunShan) Page Number : C22 of C127
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o ss. FCC RF Test Report Report No. : FR372609D
10
Mode Band Edge
U-NII-1_5.15-5.25_802.11ac VHT20_CH36__5180MHz
ANT 1
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
] | NI N2A -2
650 50
| T
48 448
Peak
325 35
163 163
sl 50, 5140, 80, 5180, 5200 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 511645 57.61 74.00 -16.39 40.91 34.27 12.44 30.01 0.0 109 352 PEAK 1 5180.00 108,69 -----v -=---- 8413 3414 12.44 30.62 0.00 100 352 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95 1
B3 813
650 50
-8 0-H0-28--NT-2CHAVE)
4y 448
Av
g 325 35
163 163
sl 50, 5140, 580, 5180, 5200 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 518135 46.34 54.00 -7.66 29.61 34.30 12.44 30.01 @0.00 109 352 AVERAGE 1 5180.00 92,04 ----ev ooeeee 7548 3414 12.44 30.62 0.00 100 352 AVERAGE
Sporton International Inc. (KunShan) Page Number : C23 of C127
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saranas. FCC RF Test Report

Report No. : FR372609D

Mode Band Edge
U-NII-1_5.15-5.25_802.11ac VHT20_CH36__5180MHz
ANT
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B3 813
0 U-H1.-H0-24- -2 ] | NN 2A -2
50 . V\Aw 50
Ayl r!#rjv‘ i wI;-f A R W\"WW
48 448
Peak
325 35
163 163
sl 50, 5140, 80, 5180, 5200 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 511845 58.04 74.00 -15.95 4135 34.26 12.44 30.01 .00 101 268 PEAK 1 5160.00 106,05 -----v -=--=- 89.48 34.15 12.44 30.62 0.00 101 268 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
650 50
-8 0-H0-28--NT-2CHAVE) L L NI 2A- -GG
a 1 i
Av
g 325 35
163 163
sl 50, 5140, 80, 5180, 5200 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 548,33 47.12 54.00 -6.08 30.49 34.20 12.45 30.02 @.00 101 268 AVERAGE 1 5180.00 97.08 -----v -=--m- 86.52 34.14 12.44 30.62 0.00 101 268 AVERAGE

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: 2APJ4-SLM920
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SPORTON LAB.

FCC RF Test Report

Report No. : FR372609D

Pol. Horizontal Vertical
1‘,““mellillilj‘llm] 1 Level {dBuVim)
1138 1134
915 95
8.3 8.3
-HI1-U--2A L N0-2C U-HIA-U-H-2A 0 80-2C
S ] gy Jim 1T
50 Al ‘
—— o LN ALCAG) _ L 1 0 UL LG
Peak e I T y w—"—_
i PPl
Avg 35 3!
163 163
7000 s200. 11400, 13600, 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant (able Preamp #Pos Thos Linit Over Read Ant Cable Preamp Auwc APos TPos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
Mdindn B B @B B B 6 m dy Mdindn & BN dh B B 6 o dy
11035793 55,17 68.20 -13.03 64.72 37.62 18.03 65.20 0.08 300 175 Pesk 1 10360.00 59.62 68.20 -8.58 69.16 37.62 15.04 65.20 .00 109 299 PEAK

Sporton International Inc. ((KunShan)
TEL : +86-512-57900158
FCC ID: 2APJ4-SLM920
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-G

Peak mm MMWW

Avg s

163
7000 s200. 11400, 13600. 15800, 18000
Frequency (MHz)
Linit Over Read Ant (able Preamp Awc APos TPos
Freq level Line Limit Level Factor Loss Factor Factor Remark
Mdindn B B @B B B 6 m dy
1 10449.00 5192 68.20 -16.28 6l.61 37.78 18.32 65.11 .00 === PEAK

Pol. Horizontal Vertical
e B L B
138 1134
a5 is
i UM NEZA DN i N UNEZA DN
U] NS LT e L LT

—— L iw,u.iuq.wg
DWW

7000 920. 11400, 13600. 15800. 16000
Frequency (MHz)

Linit Over Read Ant Cable Preamp Auwc APos TPos
Freq level Line Limit Level Factor Loss Factor Factor Remark

Mz ddul/ndBuv/m @B dBW B BB B B o dgg
1 1044000 58.53 68.20 -9.67 67.61 37.78 18.32 65.10 .00 12 296 PEAC

Sporton International Inc. ((KunShan)
TEL : +86-512-57900158
FCC ID: 2APJ4-SLM920
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Report No. : FR372609D

-G

Peak MWMW‘

Avg s

163
7000 s200. 11400, 13600. 15800, 18000
Frequency (MHz)
Linit Over Read Ant (able Preamp Awc APos TPos
Freq level Line Limit Level Factor Loss Factor Factor Remark
Mdindn B B @B B B 6 m dy
1 10480.00 45.79 68.20 -19.41 57.% 37.78 18.25 65.86 .00 === PEAK

Pol. Horizontal Vertical
e B L B
138 1134
a5 is
i UM NEZA DN i N UNEZA DN
U] NS LT e L LT

_ L ] R imu.:uq.wg
DWWWWMW

7000 920. 11400, 13600. 15800. 16000
Frequency (MHz)

Linit Over Read Ant Cable Preamp Auwc APos TPos
Freq level Line Limit Level Factor Loss Factor Factor Remark

Mz ddul/ndBuv/m @B dBW B BB B B o dgg
1 1043000 56.24 68.20 -11.9 65.36 37.78 18.24 65.06 .00 100 365 PEAC

Sporton International Inc. ((KunShan)
TEL : +86-512-57900158
FCC ID: 2APJ4-SLM920

Page Number : C27 of C127




samran s, FCC RF Test Report Report No. : FR372609D

Pol. Horizontal Vertical
mLmI[ﬂBu‘lﬁn] 1 Level {dBuVim)
1138 1134
915 95
8.3 8.3
-HI1-U--2A L N0-2C U-HIA-U-H-2A 0 80-2C
gy g N _1L LT JLm 1L
4 B NN 2A L ZCHAVG) o B U282V
Peak s et RO y ) " mmwiw
Avg 35 3!
163 163
7000 §200. 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant (able Preamp Awc APos TPos Linit Over Read Ant Cable Preamp Auwc APos TPos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
Mdindn B B @B B B 6 m dy Mdindn & BN dh B B 6 o dy
1 10520.08 6L.58 68.20 -6.62 70.75 37.70 18.14 65.61 @.00 370 298 PEAK 1 10520.00 64.84 68.20 -3.36 74.61 37.70 18.14 65.61 0.00 208 268 PEAK
Sporton International Inc. ((KunShan) Page Number : C28 of C127
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Pol. Horizontal Vertical
1‘,““Levei(lIBIJ‘ﬂm) 1,",“ Level (dBuVim)
113§ 1134
915 915
B3 B3
U-HIH4--M0- 28 0-2C U-NIH--N-2A- U020
i gy S LT g gy SR I
4 ] ~ 1 U 28-U-NT-2CHAVG) 1 ~ 1 NN 2A-U-NI-2CHAVG)|
u . : i
Peak L T b
35 !
Avg
163 163
1000 9200, 11400, 13600, 16800, 18000 1000 900, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Over Read Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
WrdumBNn & BN B & B & o iy MroufnBNn & EW B & B & o i
1 10609.01 57.68 74.80 -16.32 €7.67 37.70 17.83 64.92 0.00 400 292 PEAK 1 1060g.01 6l.42 74.80 -12.58 70.81 37.70 17.83 64.92 0.00 192 293 PEAC
1 10683.01 44.92 54.86 -9.88 54.31 37.78 17.83 64.92 0.08 400 292 AVERMGE 1 10683.01 48.77 54.8¢ -5.13 56.16 37.78 17.83 64.92 0.8 192 293 AVERAGE
Sporton International Inc. ((KunShan) Page Number : C29 of C127
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15
Mode Band Edge
U-NII-2A_5.25-5.35_802.11ac VHT20_CH64__ 5320MHz
ANT 1
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
ik ik 1
B -HIA-U-H-28-UA-2C B
] | 1 UNEA-R-AUN-2C
650 WMJ{ ‘ " 50
W, | i i
48 448
Peak
325 35
163 163
sl 530, 5340, 5360, 5380, 5400 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5386.35 57.01 74.00 -16.99 39.97 34.60 12.50 30.06 0.00 108 351 PEAK 1 5320.00 96.87 ----ev -oeee- 79.86 34.47 12.59 30.65 0.00 108 351 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95
1
B3 813
50 50
U242 V) L L NI 2AA-2CTAVE)
48 448
Av
g 325 35
163 163
sl 530, 5340, 5360, 5380, 5400 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 53%9.65 44.74 5400 -9.26 27.72 34.60 12.48 30.06 @.00 109 351 AVERAGE 1 5320.00 87.68 ----vv -=--m- 78,59 34.47 12.59 30.65 0.00 100 351 AVERAGE
Sporton International Inc. (KunShan) Page Number : C30 of C127

TEL : +86-512-57900158
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Report No. : FR372609D
15
Mode Band Edge
U-NII-2A_5.25-5.35_802.11ac VHT20_CH64__ 5320MHz
ANT 1
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B -HIA-U-H-28-UA-2C B
] | 1 UNEA-R-AU-N-2C
650 M" ‘M 50
1
T et
48 448
Peak
325 35
163 163
sl 530, 5340, 5360, 5380, 5400 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5350.85 57.13 74.00 -16.67 40.02 34.60 12.56 30.05 0.00 108 268 PEAK 1 5320.00 102,68 -----v -=---- 85,59 34.47 12.59 30.65 0.00 100 268 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 i 1
B3 813
50 50
U242 V) L L LN 2AA-CEAVE)
48 1 448
Av
g 325 35
163 163
sl 530, 5340, 5360, 5380, 5400 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5350.00 45.49 54.00 -B.60 28.29 34.60 12.56 30.05 @.00 109 268 AVERAGE 1 5320.00 93.07 ----ev -omee- 76.06 34.47 12.59 30.65 0.00 100 268 AVERAGE
Sporton International Inc. (KunShan) Page Number . C31 of C127

TEL : +86-512-57900158
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Pol. Horizontal Vertical
1‘,lreu!\mi(ll&]‘ﬂm] 11“ Level (dBuVim)
113§ 1134
915 915
B3 B3
U-HIH4--M0- 28 0-2C U-NIH--N-2A- U020
i gy S LT S SR I
50 1 50 1
4 ~ 1 U 28-U-NI2CHAVG)| 4 ~ 1 NN 2A-U-NI-2CHAVG)|
488 pvm Pyer———— I § PR
Peak g T WM w i e
35 !
Avg
163 163
1000 9200, 11400, 13600, 16800, 18000 1000 900, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Over Read Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
WrdumBNn & BN B & B & o iy MroufnBNn & EW B & B & o i
1 10640.00 5538 74.00 -15.62 67.62 37.74 17.89 64.67 0.00 400 362 PEAK 1 10640.00 6046 74.00 -13.54 6970 37.74 17.89 64.87 0.00 400 343 PEAC
1 10640.00 46.65 54.88 -7.35 55.89 37.74 17.89 64.87 0.0 400 302 AVERMGE 1 10640.08 47.77 54.8¢ -6.13 57.81 37.74 17.89 64.87 0.08 400 343 AVERAGE
Sporton International Inc. ((KunShan) Page Number : C32 of C127
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16

Mode Band Edge

U-NII-2C_5.47-5.725_802.11ac VHT20_CH100__5500MHz

ANT 1
Pol. Horizontal Fundamental
: o LEVEI (dBuVim) i o LEVEH (dBuVim)
113§ 134
1
15 175
LN "3
] ] L UI-U--2A- N2
650 . 850
Wb bk IR
488 19
Peak
125 0
163
163
8560 5362 5414, 546, 5418, 510 [
Frequency (MHz) 1000 0. 0. 4500, 5800, 7000
Frequency (MHz)
Linit Over Resd At Cable Preamp Aux APos Thos N
Freq Level Line Linit Level Factor Loss Factor Factor Remark Unit Over Read  Ant Cable Preamp  Aux APos  Thos
- Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B BV dB/m B dB dB o deg -
1 543153 56.33 74.00 -17.67 39.12 34.60 12.68 30.07 0.00 108 317 PEXK Wiz douW/m dBuv/m @B oBV B B A8 B om deg
1 546617 55.84 68.20 -12.36 38.47 34.60 12.85 30.08 0.68 18 317 PEAK 1 5500.00 109,64 - wmeee- B3.06 34.60 13.06 30.08 0.0 loe 307 PEK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134
i1 i i
i3 LN
50 ]
U-N-A-U-N-2A-U-A-2CAVG) L o UNAN-ZAN- AV
44 ! 44 T
Av
163 163
U U
5350 1A 414, 5446, 418, il 1000 0. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5458.88 45.92 54.00 -B.08 28.56 34.60 12.84 30.08 @.00 109 317 AVERAGE 1 5500.00 91.08 -----v -=--m- 7342 34.60 13.06 30.68 0.00 100 317 AVERAGE
Sporton International Inc. (KunShan) Page Number : C33 of C127

TEL : +86-512-57900158
FCC ID: 2APJ4-SLM920
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16

Mode Band Edge

U-NII-2C_5.47-5.725_802.11ac VHT20_CH100__5500MHz

ANT 1
Pol. Vertical Fundamental
: o LEVEI (dBuVim) i o LEVEH (dBuVim)
1138
1138 i
15 175
813 13
" VAL N T T T L LA
- 12 50
Lo L fud L ol
g A AN AT » iy oo
Peak
15 s
163
163
8560 5362 5414, 5446, 5418, 510 [
Frequency (MHz) 1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Over Resd At Cable Preamp Aux APos Thos N
Freq Level Line Linit Level Factor Loss Factor Factor Remark Unit Over Read  Ant Cable Preamp  Aux APos  Thos
- Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B BV dB/m B dB dB o deg -
1 54%.81 56.96 74.00 -17.04 39.61 34.60 12.82 30.07 0.0 108 249 PEXK Wiz douW/m dBuv/m @B oBV B B A8 B om deg
7 546641 5B.64 68.20 -9.56 41.23 34.60 12.39 30.08 0.60 10 249 PEAK 1 5500.00 106,30 ----vv -=-mm- 8872 3460 13.06 30.08 .00  log 249 PEC
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
w5 w5 1
B3 813
650 50
U322 V) L A 2AA-2CTAVG)
49 1 44 [
Av
163 163
U U
5350 532 414, §4. 518, 510 1000 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5459.30 46.45 54.00 -7.55 29.09 34.60 12.84 30.08 @.00 109 249 AVERAGE 1 5500.00 96.27 ----ev -enoe- 78.69 34.60 13.06 30.68 0.00 100 249 AVERAGE
Sporton International Inc. (KunShan) Page Number : C34 of C127
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Pol. Horizontal Vertical
T L)
113§ 1134
915 915
B3 B3
U-HIH4--M0- 28 0-2C U-NIH--N-2A- U020
S SR [N M Jm SR e B
50 50 1
4 1 ~ 1 U 28-U-NT-2CHAVG) 1 ~ 1 NN 2A-U-NI-2CHAVG)|
48 NP . MWFW' i TR VT TAPRRATS BT o
Peak A . Mgt N
35 !
Avg
163 163
1000 9200, 11400, 13600, 16800, 18000 1000 900, 11400, 13600, 16800, 18000
Frequency (NHz) Frequency (NHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Over Read Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
WrdumBNn & BN B & B & o iy MroufnBNn & EW B & B & o i
1 11609.00 56.01 74.80 -17.99 6414 38.20 18.13 6446 0.00 359 342 PEAK 1 11600.00 6028 74.80 -13.72 68.41 38.20 18.13 o446 0.00 197 251 PEAK
7 11pep.e 43.84 54.86 -19.16 51.97 38.28 18.13 64.46 @.08 350 342 AVERMGE 1 11000.08 47.76 54.8¢ -6.24 55.89 38.28 18.13 6446 0.8 197 251 AVERAGE
Sporton International Inc. ((KunShan) Page Number : C35 of C127
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Pol. Horizontal Vertical
T L)
113§ 1134
915 915
B3 B3
U-HIH4--M0- 28 0-2C U-NIH--N-2A- U020
S LT By O ey Y Ny W
S C UNELERADRRCAVE) 4 | S UNHRRLAD LAV
m o PRy ol f ’ o
Peak b kP - WM 7 vy
35 !
Avg
163 163
1000 9200, 11400, 13600, 16800, 18000 1000 900, 11400, 13600, 16800, 18000
Frequency (NHz) Frequency (NHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Over Read Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
WrdumBNn & BN B & B & o iy MroufnBNn & EW B & B & o i
1 11160.08 59.69 74.80 -14.31 €738 38.36 18.22 64.27 0.00 400 355 PEAK 1 11160.00 6L.10 74.00 -12.9 68.79 38.36 18.22 64.27 0.00 100 360 PEAC
2 11160.68 47.93 54.8¢ -6.87 55.62 38.36 18.22 64.27 @.0 480 355 AVERMGE 1 11160.08 49.65 54.B8 -4.35 57.34 38.36 18.22 64.27 G.08 100  30@ AVERAGE
Sporton International Inc. ((KunShan) Page Number : C36 of C127
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Pol. Horizontal Fundamental
1H|.M(dmlwml 1‘,wLeweI{dl!ll\ll'lml
138 1138
1
15 i N i 915
1K \1 8.3
M ‘M\ -8 ] L] i T BNEAN-ZA -
GFII !‘l' “’N 65.0
1
gy
o
Peak 7
35 SZEW
16 163
5685 510, i, 573, 5148, 5185 1000 0. 0. 4600, 5800, 1000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Wit B B B B B a dy MBWndwn B BY & & B & a g
1 5738.80 57.08 68.20 -11.12 39.05 34.68 13.42 30.07 0.0 108 222 PEXK 1 5700.00 99.94 --veev oomeee B2.36 34.59 13.08 30.69 0.00 100 222 PEAK
1‘,wLeweI{dl!ll\ll'lml
1138
915 i
8.3
650
L L1 LN U028 A-2CEAVG)
il
Avg Blank u e
-
163
1000 0. 0. 4600, 5800, 1000
Frequency (MHz)
Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Remark
MBWndwn B BY & B B & a g
1 5700.00 98.81 ----ev -onoe- 723 359 13.08 30.89 .00 108 222 AVERAGE

Sporton International Inc. ((KunShan)
TEL : +86-512-57900158
FCC ID: 2APJ4-SLM920
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Pol. Vertical Fundamental
m[ﬂd(ﬂ&l\"lﬂl 1H|.MNMWIII]
138 1138
1
w5 /M" i, w5
1K \ 8.3
- U‘ﬂ MW U-H1-H0-28-U-A-2C " ] L] i T HNEAN-ZA LN
1 5
MWWA o Wb e
u R Aty ol ) gk atio
me
Peak
35 SZEWM
16 163
5685 510, i, 573, 5148, 1000 0. 0. 4600, 5800, 1000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Wit B B B B B a dy MBWndwn B BY & & B & a g
1 5728.16 59.05 68.20 -9.15 41.14 34.66 13.33 30.08 0.00 108 269 PEAK 1 5700.00 103,28 -----v -=--=- 85,59 34.60 13.19 30.69 0.00 100 269 PEAK
1H|.MNMWIII]
1138
915 1
8.3
650
L L LN 2A-A-2CEAVG)
il
43... j"‘\;“-—"‘““"‘ b
Avg Blank u e
163
1000 0. 0. 4600, 5800, 1000
Frequency (MHz)
Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Remark
MBWndwn B BY & B B & a g
1 5700.00 9411 ---eev oomeee 76,53 3459 13.08 30.89 .00 108 269 AVERAGE

Sporton International Inc. ((KunShan)
TEL : +86-512-57900158
FCC ID: 2APJ4-SLM920

Page Number : C38 of C127
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Pol. Horizontal Vertical
T L)
113§ 1134
915 915
B3 B3
U-HIH4--M0- 28 0-2C U-NIH--N-2A- U020
S SR [N M Jm SR e B
- _ NI 2AZCHAVG) 4 ~ 1 NN 2A-U-NI-2CHAVG)|
m - ; T
Y T D W T T
Peak (ST W, oy Moissobis ’ s
35 !
Avg
163 163
1000 9200, 11400, 13600, 16800, 18000 1000 900, 11400, 13600, 16800, 18000
Frequency (NHz) Frequency (NHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Over Read Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
WrdumBNn & BN B & B & o iy MroufnBNn & EW B & B & o i
1 11400.00 63.68 74.00 -10.32 70.% 38.30 15.42 o400 0.00 309 2L PEAK 1 11400.00 60.85 74.80 -13.15 68.13 38.30 15.42 cd.00 0.00 100 26 PEAK
7 11400.00 58.34 5486 -3.66 57.62 38.38 18.42 64.0@ .08 309 21 AVERGE 1 11400.08 49.49 54.B0 -4.51 56.77 38.38 18.42 64.08 0.08 10 261 AVERAGE
Sporton International Inc. ((KunShan) Page Number : C39 of C127
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19
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ac VHT40_CH38__5190MHz
ANT 1
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
ik ik 1
B3 813
U-H1-H0-24-U-A-2) ] | | UNN-ZAUN-2C
650 \ 50
1 me««w
48 448
Peak
325 35
163 163
sl 53 5164, 515, 528, 5260 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Wit B B & & B B a iy MBWndwe B BY & & B B a g
1 51617 57.62 74.00 -16.38 40.92 34.27 12.44 30.01 0.0 104 352 PEAK 1 5190.00 96.82 ----ev -onoe- 80,26 34.14 12.44 30.62 0.00 104 352 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95
1
B3 813
650 50
U-M-A-N-2A-L-H0-2C1AVG)
1
48 448
Av
g 325 35
163 163
sl 53 5164, 515, 528, 5260 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5148.41 47.66 54.00 -6.34 31.03 34.20 12.45 30.02 @.00 104 352 AVERAGE 1 5190.00 87.91 ----ev oomee- TL36 3403 12.44 30.62 0.00 104 352 AVERAGE

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: 2APJ4-SLM920
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samran s, FCC RF Test Report Report No. : FR372609D

Pol. Horizontal Fundamental

o Level (Bulim)

H U-I-U-HI-2A-U-I-2C

| " " Ll e BN
0 I'W\‘W“\ML WA e AR i Py S

Peak Blank
18

519 524, 5298, 5362, 5406, 5460
Frequency (MHz)

Linit Ouer fead Ant CablePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 545%.09 56.13 74.00 -17.87 38.77 3460 1283 30.07 e.e0 14 352 PEMK

o Level (Bulim)

\ -2 U-H-2C AV )
1

Av Blank
9 18

163

519 54, 5298, 5362, 5406, 5460
Frequency (VHz)

Linit Ouer fead Ant CablePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 545177 46,38 54.00 -7.62 29.05 34.60 12.80 30.07 .80 184 352 AVERAGE

Sporton International Inc. ((KunShan) Page Number . C41 of C127
TEL : +86-512-57900158
FCC ID: 2APJ4-SLM920



saranas. FCC RF Test Report

Report No. : FR372609D

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11ac VHT40_CH38__5190MHz

ANT
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
-8 ] | | UNN-ZAUN-2C
50 1 WM/ 50
i WW g T g
48 448
Peak
325 35
163 163
sl 53 5164, 515, 528, 5260 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Wit B B & & B B a iy MBWndwe B BY & & B B a g
1 5147.45 58.55 74.00 -15.45 4199 34.21 12.45 30.01 0.0 102 267 PEAK 1 5190.00 102,84 ----vv -vnee- 86,31 34.12 12.43 30.62 0.00 102 267 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95 1
B3 813
650 50
U-N-A-N-2A-U-H0-2C1AVG)
11
48 448
Av
g 325 35
163 163
sl 53 5164, 515, 528, 5260 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5149.85 43.68 54.00 -5.32 32.05 34.20 12.45 30.02 @.00 102 267 AVERAGE 1 5190.00 9267 ----ev -eeee- 7612 .03 12.44 30.62 0.00 102 267 AVERAGE

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: 2APJ4-SLM920
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samran s, FCC RF Test Report Report No. : FR372609D

Pol. Vertical Fundamental

L)

1138

9. 5%‘1_*%

B3 V\

\ U-I-U-HI-2A-U-I-2C

- kﬂlu !
Al n b TRy

488 i ripiha it T

A
Peak Blank
18

519 54, 5298, 5362, 5406, 5460
Frequency (MHz)

Linit Ouer fead Ant CablePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 545%.9% 55.96 74.00 -13.04 38.60 34.60 12.83 30.07 .00 102 267 PEMK

o Level (Bulim)

IH.Er\-1

\ {--1-U-NI- 24020 AV
a 1
Avg Blank
35
163
5190 5244, 5298, 5352 5406 5450
Frequency (VHz)

Linit Ouer fead Ant CablePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 545528 46,59 54.00 -7.41 29.24 34.60 1282 30.07 .00 102 267 AVERAGE

Sporton International Inc. ((KunShan) Page Number : C43 of C127
TEL : +86-512-57900158
FCC ID: 2APJ4-SLM920



SPORTON LAB.

FCC RF Test Report

Report No. : FR372609D

TEL : +86-512-57900158
FCC ID: 2APJ4-SLM920

Pol. Horizontal Vertical
1‘,““mellilﬂu‘ﬂm] 1 Level {dBuVim)
1138 1134
915 95
8.3 8.3
-HI1-U--2A L N0-2C U-HIA-U-H-2A 0 80-2C
S _1L LT Jim 1T
1 1 B NN 2A L ZCHAVG) 4 B U282V
Peak o " PR i - v
ivmipipt e Mt
Avg 35 3!
163 163
7000 s200. 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant (able Preamp Awc APos TPos Linit Over Read Ant Cable Preamp Auwc APos TPos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
Mdindn B B @B B B 6 m dy Mdindn & BN dh B B 6 o dy
1 10360.08 55.91 68.20 -12.29 65.21 37.66 18.21 65.17 @.00 247 270 PEAK 1 10360.00 59.27 68.20 -8.93 68.52 37.67 18.25 €5.17 @.00 400 283 PEAK
Sporton International Inc. ((KunShan) Page Number . C44 of C127



samran s, FCC RF Test Report Report No. : FR372609D

Pol. Horizontal Vertical
1‘,““mellilﬂu‘ﬂm] 1 Level {dBuVim)
1138 1134
915 95
8.3 8.3
-HI1-U--2A L N0-2C U-HIA-U-H-2A 0 80-2C
S _1L LT Jm 1T
L S AN L U]
Peak m lw Al 0l | L
A i PRV EeT™ T hal
WW b
Avg 35 3!
163 163
7000 s200. 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant (able Preamp Awc APos TPos Linit Over Read Ant Cable Preamp Auwc APos TPos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
Mdindn B B @B B B 6 m dy Mdindn & BN dh B B 6 o dy
1 10460.08 55.71 68.20 -12.49 6.0 37.70 18.29 65.08 0.00 366 299 PEAK 1 1p460.00 57.12 68.20 -11.88 66.22 37.70 18.28 65.68 @.00 33 @ PEAK
Sporton International Inc. ((KunShan) Page Number . C45 of C127

TEL : +86-512-57900158
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FCC RF Test Report

SPORTON LAB.

Report No. : FR372609D

Pol. Horizontal Vertical
mmﬁl[ﬂﬂu‘ﬂm] 0 Level (dBuVim)
1134 1134
915 015
B3 B3
U-HIH4-U-M- 24 U -2C UNIHA--N-2A- -2
S _1L LT Jorm 1T
1 _ UNILA-GAT-24--H0-2CAVG)| 1 . _ UM NI-2A-NR-2CAV)|
Peak 488 m el jrivih § M*' HW"mmﬂWM
Avg 18 !
163 163
1000 9200, 11400, 13600, 15800, 18000 1000 900, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant (able Preamp Awc APos TPos Linit Over Read Ant Cable Preamp Auwc APos TPos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
Mdindn B B @B B B 6 m dy Mdindn & BN dh B B 6 o dy
1 10540.00 46.84 08.20 -20.36 56.62 37.78 18.13 65.01 .00 === PEAK 1 10540.00 49.9 068.20 -18.24 59.16 37.78 15.19 e5.0e @.08 ---  --- PEAK

Sporton International Inc. ((KunShan)
TEL : +86-512-57900158
FCC ID: 2APJ4-SLM920
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saranas. FCC RF Test Report

Report No. : FR372609D

22
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11ac VHT40_CH62__5310MHz
ANT 1
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 i f
B3 813
-8 ] | T UNE-R-AUN-2C
50 i 50
A ittt u'.w‘j, ‘_,:,1 WWW
48 il ipdap it ot L e 448
Peak
325 35
163 163
sl 53 5164, 515, 528, 5260 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 SIL61 57.18 74.00 -16.82 40.47 34.28 12.44 30.01 0.0 108 209 PEAK 1 5310.00 93.28 ----ev -omee- 7621 .44 12.60 30.65 0.00 100 289 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95
1
B3 813
650 50
U-N-A-M-2A-U-H0-2C1AVG) L L NI 2A-A-CTANE)
] i
Av
g 325 35
163 163
sl 53 5164, 515, 528, 5260 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5185.53 47.13 54.00 -6.67 30.41 34.29 12.44 30.01 .00 109 209 AVERAGE 1 5310.00 8435 ----ev -omeee 6738 34.42 12.60 30.65 0.00 100 209 AVERAGE

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: 2APJ4-SLM920
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samran s, FCC RF Test Report Report No. : FR372609D

Pol. Horizontal Fundamental

o Level (Bulim)

i U-I-U-HI-2A-U-I-2C

" \ 1
»MW‘WM A bt i A sl
t ny,"q w“.‘,‘ﬂmu‘- it "":,.,. i

Peak Blank
18

5300 5320, 5340, 5360, 5360, 5400
Frequency (MHz)

Linit Ouer fead Ant CablePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 53%5.55 56,17 74.00 -17.83 39.08 34.60 12.55 30.06 .00 108 209 PEAK

o Level (Bulim)

-2 U-H-2C AV )

Av Blank
9 18

163

5300 5320, 5340, 5360, 5360, 5400
Frequency (MHz)

Linit Ouer fead Ant CablePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1535045 45.83 S4.00 -3.17 28.72 34.60 12.56 30.05 .00 100 209 AVERAGE

Sporton International Inc. ((KunShan) Page Number : C48 of C127
TEL : +86-512-57900158
FCC ID: 2APJ4-SLM920



saranas. FCC RF Test Report

Report No. : FR372609D

Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11ac VHT40_CH62__ 5310MHz

ANT
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134
1
i1 i
i3 LN
U-H-A-U-N-2A A2 ] ] T U220
50 i a0
" el L | g g
4”"'M Ll ad Rl | 'm‘llr ]vlr w'%T"MﬂMWWWNNMWWW 488
Peak
125 125
163 163
sl i 164, 51%. 528, 5260 100 0. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5185.37 57.22 74.00 -16.78 40.50 34.29 12.44 30.01 .00 108 268 PEAK 1 5310.00 98.68 -----v -=---- BL.61 34.44 12.60 30.65 0.00 100 26 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134
i1 i 1
i3 LN
50 Al
AN 2A--H0-2CAVG) L L U-NIA-U-N-2A-U-ND-2CAVE)
448 44
Av
g 125 125
163 163
sl A 164, 51%. 528, 5260 100 0. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5100.88 47.09 54.00 -6.91 30.36 34.30 12.44 30.01 @.00 109 268 AVERAGE 1 5310.00 89.77 ----ev -omee- 7280 34.42 12.60 30.65 0.00 100 268 AVERAGE

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: 2APJ4-SLM920
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samran s, FCC RF Test Report

Report No. : FR372609D

Pol. Vertical

Fundamental

o Level (Bulim)

130

1138

QT.EWW
i UNIA-U-NILZA-L-2C

4
M 1
“u'q gk s gl ) Lk 1Ly

Ly M
m T TR Ll il el

Peak
18

'fremency (WHz)

Linit Ouer fead Ant CablePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 536575 56.55 74.00 -17.45 39.48 3460 12.53 30.06 .00 108 268 PEAK

5300 50 5340 5360 5380, 40

Blank

o Level (Bulim)

-2 U-H-2C AV )

Avg

15

163

'fremency (WHz)

Linit Ouer fead Ant CablePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
153513 47.39 54.00 -6.61 30.28 34.60 12.56 30.05 0.0 100 268 AVERAGE

5300 50 5340 5360 5380, 40

Blank

Sporton International Inc. ((KunShan)
TEL : +86-512-57900158
FCC ID: 2APJ4-SLM920
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samran s, FCC RF Test Report Report No. : FR372609D

Pol. Horizontal Vertical
mLeveI(ﬂ&Mm] 11“ Level (dBuVim)
113§ 1134
915 915
B3 B3
U-HIH4--M0- 28 0-2C U-NIH--N-2A- U020
i gy S LT g gy S SR I
U-N-1--N0-2A-U-HI-2CHAVG) 1 U-N-1--N-2A--H-2CHAVG)
— 4 ‘ - il il &l [ - B &l
43 A [ 4 Co _ ——
Peak T T s
35 !
Avg
163 163
1000 9200, 11400, 13600, 16800, 18000 1000 900, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Over Read Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
WrdumBNn & BN B & B & o iy MroufnBNn & EW B & B & o i
1 10620.00 49.07 74.00 -24.93 5838 37.72 17.86 64.89 0.00 118 219 PEAK 1 10620.00 5073 74.80 -21.27 6204 37.72 17.86 64.89 0.00 269 22 PEAK
1 10628.00 48.50 54.86 -13.48 49.83 37.72 17.86 64.89 @.08 118 219 AVERAGE 1 10626.08 45.19 54.8¢ -8.81 54.51 37.72 17.86 64.98 0.8 269 22 AVERAGE
Sporton International Inc. ((KunShan) Page Number : C51 of C127
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23

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11ac VHT40_CH102__5510MHz

ANT 1
Pol. Horizontal Fundamental
: o LEVEI (dBuVim) i o LEVEH (dBuVim)
113§ 134
15 175 1
LN "3
. U-HIHA-U--2A A2 TUTI ML T UM R-A -0
' i a0
itk ik s
488 19
Peak
128 0
163
163
8560 5362 5414, 546, 5418, 510 [
Frequency (MHz) 1000 0. 0. 4500, 5800, 7000
Frequency (MHz)
Linit Over Resd At Cable Preamp Aux APos Thos N
freq level Line Linit Level Factor Loss Factor Factor Remark Unit Ouer fead Ant Cable Preasp Auc APos TPos
- Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B BV dB/m B dB dB o deg -
1 545313 56.78 74.00 -17.20 39.44 34.60 12.81 30.07 0.00 108 350 PEAK Wiz douW/m dBuv/m @B oBV B B A8 B om deg
1 5468.65 56.77 68.20 -11.43 39.35 34.60 12.99 30.08 0.8 18 358 PEAK 1 510,00 97,28 ----en ooeee- 79.67 .61 13.08 30.08 0.0 loe 350 P
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134
i1 i
1
i3 LN
50 Al
U-N-A-U-N-2A-U-A-2CAVG) L o LN N-ZA N 2CTAV)
4 1 Lk
Av
163 163
U U
5350 1A 414, 5446, 418, il 1000 0. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5457.44 4677 5400 -7.13 19.41 34.60 12.83 30.07 0.00 109 350 AVERAGE 1 5510.00 87.74 ----ev oeeeee 7813 34.61 13.08 30.68 0.00 100 350 AVERAGE
Sporton International Inc. (KunShan) Page Number : C52 of C127

TEL : +86-512-57900158
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Pol. Horizontal Fundamental
m[ﬂd[ﬂ&lwml
138
15
1K
U-HIHA--NIL2A- UM 2C
850
1
MWM%HJ" u.n‘.lT vibin it e g
Peak Blank
35
16
5685 510, i, 573, 5148, 5185
Frequency (WHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
Wit B B B B B a dy
1 5736.16 56.63 68.20 -11.57 38.63 34.67 13.40 30.07 0.0 108 350 PEAK

Sporton International Inc. ((KunShan) Page Number : C53 of C127
TEL : +86-512-57900158
FCC ID: 2APJ4-SLM920





